Parts Information:
E A L E Jigsaw Variable Speed 700W/230V
Model No: SJS700

NOTE: It is our policy to continually improve products and as such we reserve the right to alter data, specifications and component parts without prior notice.
IMPORTANT: No liability is accepted for incorrect use of product.
WARRANTY: Guarantee is 12 months from purchase date, proof of which will be required for any claim.

Sealey Group, Kempson Way, Suffolk Business Park, Bury St Edmunds, Suffolk. IP32 7AR

I 01284 757500 | .ﬁ 01284 703534 | @ sales@sealey.co.uk | www.sealey.co.uk

Page 10of 2 SJS700 Issue 2 PL 19/06/18



Parts Information:
E A L E Jigsaw Variable Speed 700W/230V
Model No: SJS700

Item | Part No. Description Item | Part No. Description
2 $JS700.02 Cable Guard 33 | 8JS700.33 Guide
3 SJS700.03 Inductance 34 | SJS700.34 Frontal Support
4 SJS700.04 X2 Capacitor 33uf gpfkx2 2.5x1.5 35 | SJS700.35 Felt Washer
5 SJS700.05 Flange 36 | SJS700.36 Blade Supporter
6 SJS700.06 Screw st4.2*16-c 37 | SJS700.37 Saw Blade
7 SJS700.07 Switch - SJS700B06 Jigsaw Blade 6tpi Pack Of 3 (NOT SHOWN)
8 SJS700.08 Screw st4.2*16-f - SJS700B10 Jigsaw Blade 10tpi Pack Of 3 (NOT SHOWN)
10 SJS700.10 Speed Control - SJS700B24 Jigsaw Blade 24tpi Pack Of 3 (NOT SHOWN)
n SJS700.1 Rotary Shaft 38 | SJS700.38 Spring
12 SJS700.12 Right Housing 39 | SJS700.39 Blade Guide Bracket Assy(39,42&43)
13 | SJS700.13 Stator 40 | SJS700.40 Dowel
14 SJS700.14 Brush Holder 4 SJS700.41 Elastic Gasket
15 SJS700.15 Copper Cover 42 & | SJS700.39 Blade Guide Bracket Assy(39,42&43)
16 SJS700.16 Carbon Brush(Single) 43
17 | B/608-2RS Bearing 608-2RS 44 | SIS70044 Blade Shield
18 $JS70018 Rotor 45 | SIS700.45 Left Housing
19 | $JS70019 Screw st4,5*30-f 46 | 81570046 Knob
20 SJS700.20 Pin 48 SJS700.48 Gasket
21 SJS700.21 Knob 49 SJS700.49 Dust Tube
22 B/608-2RS Bearing 608-2RS 50 | SJS700.50 Elastic Gasket
23 | SJS700.23 Central Support 51 SJS700.51 Knob
24 | SJS700.24 Sliding Bearing 52 | S18700.52 Cutting Guide
25 | $JS700.25 Pendulum Plate 53 | 8)8700.53 Nut
26 | SIS700.26 Counter Weight 54 | SJS700.54 Plate
27 | 5570027 Gear 55 | SJS700.55 Gasket
28 | $JS700.28 Bush 56 | SJS700.56 Bolt M8*30
29 | $J5700.29 Gasket 57 | SIS700.57 Bottom Plate
30 | $JS700.30 Elastic Gasket 58 | 8)5700.58 Spring Cover
31 | J5700.31 Back Support 59 | SIS700.59 Spring
32 | $JS700.32 Reciprocating Bar 60 | SIS700.60 Hex Screw M4*10
61 SJS700.61 Hex Screw M4*12

NOTE: It is our policy to continually improve products and as such we reserve the right to alter data, specifications and component parts without prior notice.
IMPORTANT: No liability is accepted for incorrect use of product.
WARRANTY: Guarantee is 12 months from purchase date, proof of which will be required for any claim.

Sealey Group, Kempson Way, Suffolk Business Park, Bury St Edmunds, Suffolk. IP32 7AR

I 01284 757500 | |ﬁ 01284 703534 | @ sales@sealey.co.uk | www.sealey.co.uk

Page 2 of 2 SJS700 Issue 2 PL 19/06/18




